
87-96 F-150 CREW САВ

jJPQ\S ВEQUIRm; 5/16" DRILL • 1/7 НЕХ SОСКЕТ • 1/7 WRENCН • 5/16" NUТ DRIIIER • 3/l!f' NUТ DRIVER 1 
ХРУВ ВВЮЩS IHSTAЦ 1Н fАСТРВ"{ lfOШi 

V 
Вf6В ВРНЖЕI I OP!'JDfS 

- -

1�-�--- / 

48"' 84./ 

G) 

LY1956mm) 

MEASURE FROM FRONТ WНEEI. WШ ТО ВRАСКЕТ 
LOAТIONS. IW!K ТНIS DIMENSION 0N ТНЕ PINCН WEI.D 

(:/ 

(DRIVERS SIDE SHOWN) 

ВRАСКЕТ ASSEl,\Вl У 
ASSEМВLE W1ТН 5/1 б" ВDLТS 

@ 

i@ 

g1 g lf =-==/

(:/ 

® 
ВRАСКЕТ ASSEl,\ВLY MDUNТ TD ВООУ 
ASSEW8I..E WПН 5/1 ff' ВОLТS AND 

#14 SELF DRIWNG SCREWS 

о о 

IIOUNТ АТ LDCA110N SНOWN АТ G) 

FRAМE 

@ 
BEND SТONE GUARD ВУ НAND AND 
KNEE ТО f1T ТНЕ WНEEL WELL 
BEfORE INSТAWNG ТО RUNNING BOARD 

--

'� ' :, 

' ,, 
\ , 

1 : 

\ ' 
,, 

____________ 11 

® 
fASТEN fRONТ SТONE GUARD 
ТО ВOARDS W1ТН 3/8" SELf 
TAPPING ВОLТ. BEND SТONE 
GUARD ВУ НAND AND KNEE 
то m ТНЕ wнm WELL 

(J_) 
HOLD ВOARD IN PLACE, W1ТН ТНЕ 
REAR RESТJNG ON ТНЕ ВАСК ВRАСКЕТ 

® 
SCREW ТНROUGH SТONE GUARD 
INТD fENDERWELL UP USING #14 
ВУ 3/4 SELf DRIШNG SCREWS,. 
IААКЕ SURE YOU DRILL INТO МЕТА!. 

3 Рi.ч:Е5 АТ rIOН S1'DNE CUARD 

@ 
WПН IIOARD LE.VEI. Т1GИТЕN 
Al.l. LOOSE ВOl.1S 

.m DfSC8IPIJOН 

(!) 
INSТALl END САР ТО BOARD 
W1ТН !,/l!f' SELf TAPPING BOLT 

�iP 
1 

,,
� 

. 1 

/� 

®� 
SUDE lWO 
SQUARE нJ.6" x

5/
l!f' 

INТD fACH 
SCREW 

ТRАСК, 

..11ШЕ: ВЕ SURE ТНАТ 1/4" ВDLТS ARE PW:ED 
INТO ТНЕ ВRАСКП SТЕР SUPPORТ 

SECURE ВOARD ТО ВRАСКЕТ 
W1ТН (2) 1/4" NUТS 

(D 
REPE'AT FOR О1НЕR SIDE 

.шх. DFIOIIPJ)QN IН$ТNlAl)ON 
PNШi usr, 1 RUNNING ВOARD 1 DRIVER & 1 PASSENCER 1 END САР I LEfТ &: 1 RIСНТ 

IN-43 
03/18/01 

1 SТONE GUARD I LEfТ &: 1 RIGНТ 
8 3/l!f'x1 SElF TAPPING SCREW 
14 f14x3/4" ТЕК SCREW 
8 1/4•5/l!f' SQUARE НЕЮ SCREW 
8 1/4-20 НЕХ NUТ 

4 HORIZONТAL ВRАСКЕТ, SUPPORT, 3124F 
10 5/lб"х 3/4" BOLT 
10 5/16-18 НЕХ WASHER НЕЮ NUТ 
4 fl.AT ВRАСКЕТ, FU0-7 OR F"l.21-4" 
2 б" HORIZONТAL ВRАСКЕТ, ВТO7 

Choose reliable running boards offered on our website.

https://www.carid.com/owens/
https://www.carid.com/running-boards.html



